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MARBLE

STONES COLLECTION

MYRA BEIGE TEST ANALYSIS REPORT

Test / Analysis Test / Analysis Method
(Determination of apparent density, total and open porosity) TS EN 1936
Test No Test1 Test 2 Test3 Test4 Testb Test 6
Sample Size (mm) 50x50x50 50x50x50 50x50x50 50x50x50 50x50x50 50x50x50
Real Density (kg/m3) 2883
Apparent Density (kg/m3) 2884 2885 2883 2882 2882 2883
Open Porosity(%) 15,6 15,0 16,0 15,7 15,8 15,1
Open Porosity(%) 6,6 6,2 71 6,7 6,8 6,6
Apparent Density (kg/m?3) Open Porosity(%) Total Porosity(%)

Average Values

2435 6,7 15,5
Standart Deviation 12 03 04
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MARBLE

STONES COLLECTION

BASALT TEST ANALYSIS REPORT

Test / Analysis Test / Analysis Method
(Determination of apparent density, total and open porosity) TS EN 1936
Test No Test1 Test 2 Test3 Test4 Testb Test 6
Sample Size (mm) 70x70x70 70x70x70 70x70x70 70x70x70 70x70x70 70x70x70
Real Density (kg/m3) 2734
Apparent Density (kg/m3) 2734 2699 2685 2689 2678 2680
Open Porosity(%) 1,07 114 0,85 0,93 1,00 0,84
Open Porosity(%) 3,30 4,52 5,00 4,87 5,25 5,20
Apparent Density (kg/m?3) Open Porosity(%) Total Porosity(%)

Average Values

2694 0,97 4,69
Standart Deviation 20,89 0,12 0,73
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MARBLE

STONES COLLECTION

OTTOMAN TEST ANALYSIS REPORT

Test / Analysis Test / Analysis Method
(Determination of apparent density, total and open porosity) TS EN 1936
Test No Test1 Test 2 Test3 Test4 Testb Test 6
Sample Size (mm) 50x50x50 50x50x50 50x50x50 50x50x50 50x50x50 50x50x50
Real Density (kg/m3) 2676
Apparent Density (kg/m3) 2678 2672 2675 2677 2678 2676
Open Porosity(%) 1,89 213 2,03 1,96 1,89 1,97
Open Porosity(%) 0,30 0,38 0,15 0,15 0,15 0,15
Apparent Density (kg/m?3) Open Porosity(%) Total Porosity(%)

Average Values

2676 0,21 1,98
Standart Deviation 2 0,10 0,04
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MARBLE

STONES COLLECTION

TUNDRA GREY TEST ANALYSIS REPORT

Test / Analysis Test / Analysis Method
(Determination of apparent density, total and open porosity) TS EN 1936
Test No Test1 Test 2 Test3 Test4 Testb Test 6
Sample Size (mm) 70x70x70 70x70x70 70x70x70 70x70x70 70x70x70 70x70x70
Real Density (kg/m3) 2631
Apparent Density (kg/m3) 2631 2466 2620 2625 2637 2651
Open Porosity(%) 1,50 119 1276 1,50 1,40 0,76
Open Porosity(%) 2,70 2,22 3,09 2,92 2,48 1,95
Apparent Density (kg/m?3) Open Porosity(%) Total Porosity(%)

Average Values

2635 135 256
Standart Deviation 1,67 0,34 0,43
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MARBLE

STONES COLLECTION

ARABESCATO OROBICO GREY TEST ANALYSIS REPORT

Test / Analysis

Test / Analysis Method

(Determination of apparent density, total and open porosity) TSEN1936
Test No Test1 Test2 Test 3 Test4 Test5 Test6
Sample Size (mm) 70x70x70 70x70x70 70x70x70 70x70x70 70x70x70 70x70x70
Real Density (kg/m3) 2631
Apparent Density (kg/m3) 2631 2466 2620 2625 2637 2651
Open Porosity(%) 1,50 119 1276 1,50 1,40 0,76
Open Porosity(%) 2,70 2,22 3,09 2,92 2,48 1,95

Average Values

Apparent Density (kg/m3)

2635

Open Porosity(%)

135

Total Porosity(%)

2,56

Standart Deviation

1,67

0,34

0,43
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MARBLE

HBB Marble Factory 1

HBB Marble Factory 2

Tundra Grey Quarry Ottoman Quarry

Basalt Quarry

Myra Quarry

@ SakaryaMah. Ankara
Cad. No:79/Susuz/Merkez
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0+905301361771
= info@hbbmarble.com
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